


QY6SK IR & H

P,
T I

T E R N TRV

PRI E

R LA

A4 BR 2 7

R






QY65K. b
00 REEEHN Truck Cr
ane

41y
A
.,
5

S
Ji

8!
/ 'ﬁa

B
=




QY65K.00 KEEEAMN. Truck Crane

B No. | &% Code No. Z Parts name B8 Q,ty | &1 Remarks
1 QY65K. 01 REY Hook 1
2 QY65K.02 I HEE Boom 1
3 QY65K.03A BYE Control cab 1
4 QY65K. 05 =22 Turn table 1
5 QY65K.06 Bl & Slewing bearing 1
6 QY65K.07 EEz251RA) Slewing movement 1
7 QY65K. 08 BHYLH Lifting movement 1
8 QY16K.09A e R 0il valve control 1
9 QY65K. 11 FERKES Appliance system 1
10 QY65K. 13A IR B Pipe assembly 1
11 QYS50K. 14C RIRER Jib boom 1
12 QY65K. 16 i gEnh &L Flexible cylinder 1
13 QAY50K. 18 K i B YA Boom cap single pulley 1
14 QAY65K. 19 L Cover 1
15 QY65K.20 1 5 E Balance 1
16 QY65K. 24A STLE Air - condition equipment 1
17 QY65K. 28 75 & VT Cylinder 1
18 QY35K.29 BliRE Sub - hook 1
19 QY65K.34 PREREESY  Mid boom hook 1 Option parts
20 QY65K. 90 WM BBARE  Steel cable and rigging 1
21 QY65K.97A AR Nameplate assembly 1
22 X765K.00 RBEIUER Chassiss 1




QY65K.01 EE#H Hook

v00000000 .000

<
RSB

v ‘ 0 c
N woo oowoo N«M'n r
ouoooo oouv.z

rQD ' 0'0

0: RBRK
'oncoooooooo ¢

CBEAERE

7.
77

AN

TR l‘t
0XHAS 0000

OWOO %%, X5 NOOO“

[:‘:‘-‘.
Vola ]

":?1
NaN|

i

g AR

>

XX
gl N XX
__ M..L\ “0 & oooonw 000‘
Al

W

.
Q’Q \

7

.’
o 4

Q'Vo Pa>:
T o

o (x> <
IRIRLR
LIRS
ooon?oooooo‘,‘
XX

X
w ouooo R KRGS 7
Szitele KRR ooo %

~ NGOG X201

\\m 4 000

NS0 Oh’

&,

7

1

TSP

%% ,“\
R 00000 oo
RS I

Q)
\“?CQO XRBBELIED
X LRSS A

C )
NN

&

4

J

T

EE




QY65K.01 EE4 Hook

No. X5 Code No. % W Parts name ¥E Q,ty | %1 Remarks
QUY100.01.2.1 E3k BT Hook head 1
QY65K.01 -2 . Cross beam 1
10510095 #h7R 51324 Bearing 51324 1
QY65K.01 -4 (] W2 £ Round nut 1
QY65K.01.20 HEER Assembling bolt 4
QY65K.01 -8 HBEehh Pulley shaft 1
QY65K.01.9 B ER Pulley component 6




QY65K.0211 EFEE Boom

25
26

@M 11

< iF 4
] [
v Tl 3
|
| 2
=i
1)




QY65K.0211 EEH Boom

F5 No. | {5 Code No. £ Parts name & Q,ty | %5iE Remarks
1 QY65K.021.1 A Base boom 1
2 QY65K.0211.2 e 2nd section 1
3 QY65K.0211.3 =5 3rd section 1
4 QY65K.0211.4 o 4th section 1
5 QY65K.0211.5 EVE Fifth section 1
6 QY65K.0211.6 {REEHL Telescoping units 1
7 10410010 HEE M8 x25 Bolt M8 x25 6 D.Zn
8 10440001 #$pE 8 Washer 8 6 D.Zn
9 10440062 #iE 8 Washer 8 6
10 |QY2sK.02I.6 |# #& Tutelage plate 2
1 QY25K.02 11 -7 w® Plate 4
12 QY25K.021 -8 w Plate 4
13 QY25K.021 -9 R Plate 2
14 QY25K.02 1 -11 | #4 & Retaining block 3
15 QY25K.02 11 -12 | jA%E# Mat 3
16 QY25K.021 -13 | A Mat 3
17 QY25K.02 [T -14 | {F%s Mat 3
18 QY25K.02 11 -15 | Jg%k#s Mat 6
19 10420283 $24T M12 x50 Screw M12 x 50 8
20 10440010 #pg 12 Washer 12 8
21 QY50K. 021 -7 ¥ o Retaining block 1
22 QYS0K.02 1 -8 kgl Mat 1
23 | QYS0K.0211 -9 | jEss Mat 1
24 QYS0K.021 -10 | % Mat 1
25 10430153 12 16 Nut 16 16 D.Zn
26 QY25K.021 -10 |42 # Bolt 16




38
39

QY65K.02l[.1 #AKE Base Boom

21 20 19 18 17

|
& b

¥

B B R
o o &




QY65K.0211.1 HARE Base Boom

FE No. &8 Code No. % Parts name & Q,ty | %1F Remarks

1 QY65K.0211.1.1 FAE G Base hoom structure 1

2 QY65K.021.1.2 ERER Roller 1

3 QY25K.021.1 -3 S Slleve 2

4 QY65K.021.1 -3 #w Plate 1

5 QY65K.02 1.1 -4 R Plate 1

6 QY25K.021[.1 -6 2 Bolt 6

7 QY25K.021.1 -7 XS Support 2

8 QY65K.021.1-11 | Slider 2

9 QY65K.021.1 -5 "o Skids 3

10 QYS0K.0211.1 -6 W E Shaft bushing 2

11 QY50K.021.1 -7 PR Retaining plate 2

12 | 10420079 $84T M8 x25 Screw M8 x25 3 D.Zn
13 QY25K.0211.1.14 -2 | & Bushing 5

14 | QY65K.021.1-6 B Slider 2

15 QYS0K.02T.1-10 |4} Mat 2

16 | QY65K.0211.1-7 "o Slider 2

17 QY65K.0211.1 -8 & B Mat 2

18 | QY65K.021.1 -9 # B Mat 4

19 | QY65K.02[[.1-10 | & H Mat 4

20 QY50K.02.1~15 Paahin Retaining plate 1

21 QYSOK.02T.1-16 |44 #h Pin shaft 1

22 | QYS0K.0201.1-17 | %& Bushing 2

23 10410040 U244 MI12 x40 Bolt M12 x40 2 D.Zn
24 10440010 HE 12 Washer 12 10

25 10440123 $HE 12 Washer 12 4 D.Zn
26 | 10430005 18R M12 Nut Mi12 2 D.Zn
27 10420079 $24T M8 x25 Screw M8 x 25 3 D.Zn
28 10440062 HH 8 Washer 8 1 D.Zn




QY65K.021[.1 FAREF Base Boom

F5 No. £S5 Code No. & Parts name BE Q,ty | %1 Remarks
29 10440001 HHE 8 Washer 8 1
30 10430001 2 M8 Nut M8 1 D.Zn
31 10430078 2R M16 Nut M16 6 D.Zn
32 10470107 44 B16 x 80 Pin B16 x 80 4
33 10470007 £ 4 x30 Pin 4 x30 4 D.Zn
34 10420092 24T M8 x 10 Screw M8 x 10 9 D.Zn
35 10810006 AR M10 x 1 Oil cup M10 x1 2
36 10420004 A M12 x25 Bolt M12 x 25 8 D. Zn
37 10470012 44 6.3 x45 Pin 6.3 x45 2 D.Zn
38 10410324 1R M20 x40 Bolt M20 x40 2 D.Zn
39 10440015 #E 20 Washer 20 2




QY65K.0211.1.2 ¥ # Roll

lm

P
N
( 2
N
\\1_
O

.10 -




QY65K.021.1.2 % # Roll

% No. L& Code No. % W Parts name ¥E Q,ty | &1 Remarks
1 QY65K.02T1.1.2.1 | % % Bracket 1
2 QY65K. 021 1.2.2 w o Rool 1
3 10420110 24T M8 x20 Screw M8 x20 4 D.Zn
4 QY25K.0211.1.2 -3 | BRIK# Balata Mat 2
5 10410510 24 M12 x45  Bolt M12 x45 2 D.Zn
6 10440123 HE 12 Washer 12 4 D.Zn
7 10440010 HE 12 Washer 12 4

<11 -




QY65K. 0211 .2

ZH5%F  2nd Section

22

23

24
25
26
27
28
29

30]

31

32

o \r==

21
20

19

18

FRERER R

—
—

|

\

\* PlefslaleNe[e]s

—

‘12




b

QY65K.0211.2 78 2nd Section
& No. & Code No. 2 Parts name BE Q,ty | %&£ Remarks

1 QY65K.021.2.1 AT 2nd section structure 1

2 QY65K.0211.2 -2 B B Slider 2

3 QY25K.02[1.2 -8 & Pin shaft 2

4 QY65K.02].2 -3 # K Mat 4

5 QY65K.0211.2 -4 i Mat 4

6 10810006 THAF M10 x 1 0il cup M10 x 1 2

7 10420079 H2ET M8 x25 Screw M8 x 25 11 D.Zn
8 QY65K.0211.2 -11 /OB Slider 2

9 QY65K.021.2 -12 B K Mat 4

10 QY65K.020.2-13 £ Mat 4

11 10430078 28 M16 Nut M16 6 D.Zn
12 10470107 £4%h B16 x 80 Pin shaft B16 x 80 4 D.Zn
13 10470007 £ 4 x30 Pin 4 x30 4 D.Zn
14 QY25K.02[.1 -6 L Bolt 6

15 QY25K.021.1 -7 SR Support 2

16 QY65K.0211.2 14 " o Slider 2

17 10440001 #E 8 Washer 8 1

18 10430001 12+ M8 Nut M8 1 D.Zn
19 10440131 #E 8 Washer 8 1
20 QY35K.021.1-2 R Plate 1

21 QY35K.02[.1-3 i Plate 1

22 10420018 12 M12 x30 Bolt M12 x30 8 D.Zn
23 10440010 #$HE 12 Washer 12 8

24 QYS0K.0211.2 -7 # R Gasket 2

25 QYS0K.020.2 -8 B K Mat 4

26 QY50K.021.2 -9 R Mat 4

27 QY65K.02M.2-6A |1 Slider 1

28 QY65K.02M.2-7A | Slider 1

.13 -




QY65K.02M1.2 % 2nd Section

B8 No.| 88 Code No. % Parts name BE Q,ty | £ Remarks
29 | QY65K.0201.2-8 |# iR Gasket 2
30 | QYSOK.02W.1-7 |% # Cover plate 2
31 | QY65K.020.2-9 |#@ # Slider 1
32 | QY65K.020.2-10 |# Slider 1
33 | QY65K.02I1.2-5 |#%® Slider 2
34 | QY25K.020.2-17 |#& K Mat 4
35 | QY25K.020.2-18 | K Mat 4

.14 -




QY65K.0211.3

=48  3rd Section

28
29
30
31

32
33
34
35

[

36
37

38
13

39|
40|
41

/

¥
o d

.15 -




QY65K.0211.3 =& 3rd Section
£ No &5 Code No. 2 W Parts name ¥E Q,ty | %7E Remarks
1 QY65K.0211.3.1 | =% 3rd section structure 1
2 QY65K.0211.3 -10 | 18 3 Slider 2
3 QY25K.0211.2-8 |44 #h Pin shaft 2
4 QYS0K.0211.3 -4 |# K Mat 4
5 QYS0K.021.3-5 |# K Mat 4
6 10810006 AR M10 x 1 Oil cup M10 x 1 2
7 QY50K.0211.3.2 | ®B#HEm® Pulley 2
8 QYSOK.021[.2-6 |fg = Sleeve 4
9 QYS0K.0211.3 -6 | 44 Pin 2
10 | QY25K.0211.2 -12 | ikl Retaining Plate 2
11 10410001 1A M6 x 12 Bolt M6 x 12 4 D.Zn
12 | 10440022 H#H 6 Washer 6 4
13 | 10420079 BBAT M8 x25 Screw M8 x 25 11 D.Zn
14 | 10440001 H#uE 8 Washer 8 1
15 | 10430001 1B M8 Nut M8 1
16 | 10440131 HuE 8 Washer 8 1
17 | QY35K.0211.2-2 |3/ 4 Skids 1
18 | QY35K.021.2-3 |#R Plate 1
19 | QY25K.02I.1-6 |18 # Bolt 6
20 | 10430078 B M16 Nut M16 6 D.Zn
21 | QY25K.02I1.1-7 | ik Support 2
22 | 10470107 5% 16 x 80 Pin shaft 16 x 80 4 D.Zn
23 | 10470007 44 4 x30 Pin 4 x 30 4 D.Zn
24 | QY65K.02[.1-11 |3} Slider 2
25 | QY25K.02I.2-25 | & 4k Cover plate 2
26 | 10420018 B4 M12x30  Bolt M12 x30 8 D.Zn
27 | 10440010 HHE 12 Washer 12 8
28 | QY65K.02[.3-2 |# #K Gasket 2

. 16 -




QY65K.0211.3 =H78 3rd Section

FE No. 25 Code No. & Parts name ¥& Q,ty | %&¥E Remarks
29 QY65K.0211.3 -3 # F Mat 4
30 QY65K.02].3 -4 o H Mat 4
31 QY65K.02.3 -5A B B Slider 1
32 QY65K.0211.3 -6A B O Slider 1
33 QY65K.021.3 -7 #OR Gasket 2
34 QY65K.0211.3 -8 B Slider , 1
35 QY65K.020.3 -9 B o Slider 1
36 QY65K.020.3-11 B o Slider 2
37 QY65K.021.3 -12 #® K Mat 4
38 QY65K.02.3-13 #n K Mat 4
39 QY65K.02.2 -5 B B Slider - 2

| 40 QY25K.02[1.2 -17 £ Mat 4
41 QY25K.02.2 -18 o F Mat 4

$17 -




QY65K.0211.4 P58 4th Section
24 23 22 21 20 19
= = il
X
26!
i 18
27|
17
o8| L&
16
® s
30) |
O 14
31 i
13
32 i
12
33| - —
11
n 10
s 0 e
9
36 8
o °
37 7
38|
0
36
40, 6
41 5
42) 4
3
43 12
44 /
46 \ch) Ty — 1

.18 -




QY65K.0211.4 P48 4th Section

FE No.| 482 Code No. & Parts name BE Q,ty | &1 Remarks
1 QY65K.0211.4.1 | 35BS 4th section structure 1
2 | 10810006 AR M10 x 1 0il cup M10 x 1 2
3 QY65K.021.4 -17 | |/ Slider 2
4 QY25K.021[.3-5 | & K Mat 4
5 QY25K.021[.3 -6 |#& K Mat 4
6 QY25K.0211.2 -8 |44 % Pin shaft 2
7 10420079 4T M8 x25 Screw M8 x 25 3
8 10440001 HuE 8 Washer 8 1
9 10430001 $2 5 M8 Nut M8 1 D.Zn
10 | 10440131 HuE 8 Washer 8 1 D.Zn
11 QY35K.020.3-2 | & Plate 1
12 | QY35K.02I.3-3 |¥® #& Skids 1
13 | QY25K.02[.1-6 |48 #& Bolt 6
14 | 10430078 2143 M16 Nut M16 6 D.Zn
15 QY25K.020I1.1 -7 | A& Support 2
16 | 10470107 45 B16 x 80 Pin B16 x 80 4
17 10470007 4% 4 x30 Pin 4 x 30 4 D.Zn
18 | QY25K.02[.3-2 |¥#® Slider 2
19 | QY65K.0211.4-6 | % Shaft 2
20 |QY65K.02[.4-8 | % Sleeve 2
21 QY65K.021.4.7 | B EMR Pulley 2
22 QY65K.0211.4 -5 | Bhdudk Retaining shaft 2
23 10410010 e M8 x25 Bolt M8 x25 6
24 | 10440001 HE 8 Washer 8 6
25 10420018 48 M12x30  Bolt M12 x30 8
26 10440010 HuE 12 Washer 12 8
27 QY25K.0211.3-24 | ¥ M Retaining Plate 2
28 QY65K.021.4-9 |# K Mat 2

.19 .




QY65K.0211.4 PO 4th Section

FE No. {8 Code No. % Parts name ¥E Q,ty | &1 Remarks
29 | QY65K.02[[.4-10 |# K Mat 4
30 | QY65K.021[.4-11 |# #g Gasket 2
31 | QY65K.020.4-12A | ¥ Slider 1
32 | QY65K.021[.4-13A | ¥ Slider 1
33 | QY65K.021.4-14 |# #% Gasket 2
34 | QY65K.02[1.4-15 |¥& Slider 1
35 | QY65K.021.4-16 ||/ # Slider 1
36 | 10420110 $B4T M8 x20  Screw M8 x20 8
37 | QY65K.021.4-18 || 3k Slider 2
38 | QY65K.021.4-19 |# K Mat 4
39 | QY65K.021[.4-20 |# K Mat 4
40 | QY6SK.02M.4-4 |3 Slider 2
41 | QY25K.0211.2-17 |#& # Mat 4
42 | QY25K.02[.2-18 |# K Mat 4
43 QY65K.021].4 -3 B = Sleeve 2
44 QY65K.0211.4 -2 i Shaft 2
45 | QY50K.0211.4.2 W R Pulley 2
46 | 10450016 P48 40 Shield ring 40 2

.20 -




QY65K.0211.5 FHI5E Fifth Section

g pary N

—
()]

— | e | o
=HE

Nleole 3|28

= PRk

.21 -




QY65K.0211.5 FH Fifth Section

K& No. &5 Code No. & W . Parts name BE Q,ty | &1 Remarks

1 QY65K.021.5.1 BNl Fifth section structure 1

2 | 10810006 WARMIOx1 Ol cup MI0 x1 6

3 | QY6SK.021.5-11 | % # Slider 2

4 | QY25K.0211.4-25 |#7t2x88x85 Plate t 2 x88 x85 4

5 | QY25K.0211.4-26 | 4% t1 x88x85  Plate tl x88 x85 4

6 |QY25K.020.2-8 |4 i Pin 2
7 | QY6SK.02I1.5-13 |1& %t Slider 2

8§ | QY65K.02I.5-14 |# K Mat 4

9 | 10420049 BZ5T MI0 x20  Screw M10 x20 4

10 |QY6SK.02I.5-12 |§ # Track 2

11 | 10420079 $E5T M8 x25  Screw M8 x25 2 D. Zn
12 | 10420432 85T M8 x50 Screw M8 x50 2 D.Zn
13 | QYS0K.021.5-19 |4k Shaft 1

14 | QYS0K.021.5-20 |% #& Ov¥er plate 2

15 |QYS0K.021.5-21 |88 #F Bolt 1

16 |QYS0K.020.5.4 |% # Bracket 1

17 | QY50K.021.5-5 | %= Sleeve 2

18 | QY50K.020.5-6 B %= Sleeve 1

19 | 10430007 W2 M16 Nut M16 2 D.Zn
20 | 10470139 &4 B20 70 Pin B20 x70 1

21 | QYS0K.02I.5-2 |4 # Rope hold 1

22 | QYS0K.02I.5-3 || F Clip 7

23 | QY35K.02.4.8 YR AR Pulley 6

2% | 10410026 B4 M8 x16  Bolt M8 x 16 2 D. Zn
25 | 10440062 HhE 8 Washer 8 4

26 | 10440001 $E 8 Washer 8 2 D.Zn
27 | QY6SK.02I.5-2 | % #% Cover plate 1

28 | QYSOK.021.5-9 |48 # Rope hold 1

«22.




QY65K.0211.5 FHFE Fifth Section

F5 No. 5 Code No. % W Parts name & Q,ty | &¥E Remarks |
29 QY65K.02[1.5-3 | & 4 Rope hold 1
30 10410070 1242 M12 x20 Bolt M12 x 20 4 D.Zn
31 10440010 H$E 12 Washer 12 4
32 QY65K.021.5-4 |4 % Pin shaft 1
33 | QY25K.0210.4 ~13 | B4R Retaining plate 1
34 QY65K.02]1.5-5 | R £ Sleeve 5
35 | QY65K.020.5.6 |1 % Pulley 6
36 QY6&SK. 2[5 -8A " B Slider 2
37 | QY65K.02.5-9 | p Mat 2
38 QY65K.02[1.5-10 [ # K Mat 2
39 10420027 1247 M8 x 30 Screw M8 x 30 2
40 10420034 B24T M8 %20 Screw M8 x20 2
41 QY65K.021.5-7 |1®& Slider 2
42 QYS0K.02[0.5-15 | # K Mat 4

<23,




QY65K.0211.6 {8454l Telescoping Units

59 60 26 25 24 23 22 21

ﬂ\! |:|
T 'l:lll
|
III

] ‘

H

8

!oo
1~

.24 .




QY65K.02 1.6 {454l Telescoping Units

£ No. &5 Code No. 2 ™ Parts name & Q,ty | %1F Remarks
1 QY50K.0211.6 -1 B B Pin Shaft 1
2 QY50K.0211.6 -2 O Retaining plate 1
3 10410011 44 M8 x20 Bolt M8 x20 18
4 10440001 i 8 Washer 8 28
5 QY50K.0211.6.3 hrRE Rope seat 1
6 QYSOK.02M1.6 -19 | 44 i Pin shaft 2
7 QY50K.021[.6 -20 | F Clip 2
8 QYS0K.021.6.22 moP Rope hold 2
9 10440062 HipE 8 Washer 8 10
10 | 10410140 1244 M8 x40 Bolt M8 x40 6
11 10430001 $24 M8 Nut M8 6
12 | QY50K.0211.6.33A |4 #4 Rope holder 2
13 | QYSOK.02.6-28 |4 4 Rope holder 2
14 | 10410006 #2448 M6 x 35 Bolt M6 x 35 2
15 | 10430009 ¥4 M6 - Nut M6 2
16 | 10440022 H#E 6 Washer 6 4
17 | 10410389 B M12 x35  Bolt M12 x35 10
18 | 10440010 HE 12 Washer 12 10
19 QY65K.0211.6.10 MRl Grossly rope 1 1
20 QY65K.0211.6. 11 E A || Grossly rope Il 1
21 10430224 2 M12 Nut M12 4
22 | 10440005 HH 16 Washer 16 4.
23~ |-10440119 $E 16 Washer 16 8
24 | 10430125 $243 M20 Nut M20 4
25 | 10430008 ¥2-8F M20 Nut M20 4
26 | 10440121 5 20 Washer 20 4
27 | 10410374 1B M6 x 16 Bolt M6 x 16 2
28 | QY50K.021.6.30 " % Pully 2
29 | QYS0K.02W.6-31 |44 Pin 2
30 | QY50K.020.6-32 |#4 #% Retaining plate 2

25 .




QY65K.0211.6 {8454l Telescoping Units

F5 No. 85 Code No. & R Parts name HE Q,ty | &1F Remarks
31 | QYSOK.02II.6-13 |4 4E Rope roller 1
32 | 10440006 H#E 10 Washer 10 16
33 | 10430021 ¥ M10 x25  Bolt M10 x25 16
34 | QY65K.021.6.8A | Smge Guied bracket 1
35 QY25K.021.5 -10 | @R Fixed plate 2
36 QY65K.0211.6.7 BRI Thick rope II 2
37 | QY25K.0211.5-27 |44 Pin 2
38 | QY25K.02I1.5-28 |k F Clip 2
39 | QY6S5K.02[[.6 -4 |44 #i Pin shaft 2
40 | QY65K.021.6 -5 | Wil Fixed plate 4
41 QY6SK.021.6.5 EiTA 9 Rope seat 1
42 | QY65K.02[1.6-12 |f@ %= Sleeve 2
43 | QY65K.02I1.6-2 |4 #h Pin shaft 1
44 | QY6SK.02I1.6-3 |4 % Retaining plate 1
45 | QY6SK.02I1.6-1 |45 #h Pin shaft 2
46 | QY6SK.02I1.6-17 | JA%H Mat 2
47 QY65K.0211.6 - 18 | jEskih Mat 4
48 | QYS0K.0211.6 -25 | jEskik Mat 2
49 | QYS0K.0211.6 -26 | jEgk#k Mat 4
50 | QY65K.0211.6.13 | 344 Rope trestle 1
51 | QY50K.02[1.6-24 | R Plate 2
52 | 10440009 #E 10 Washerl0 2
53 | QY50K.0211.6.34 |4& 4 Rope holder 2
54 | 10410026 24 M8 x16  Bolt M8 x 16 4
55 QY65K.021.6.6 piiEnAcl | Thick rope [ 2
56 | QYS0K.021.6-29 |4 #h Pin shaft 2
57 | 10450046 P4 35 Ring 35 2
58 | QY65K.021.6.9 R Guide pully 1
59 | QY25K.02I1.5.22 |# F Wheel 2
60 | QY25K.0211.5-23 |44 Pin 2

.26 -




QY65K.03A #:4\= Conirol Cab

.27 .




QY65K.03A #:4\ZE Control Cab

%5 No. | f%5 Code No. % Parts name & Q,ty | & 1E Remarks
1 QY65K.03. 1A BYE B Control cab general balling 1
2 QY65K. 03.2 % Bracket 1
3 QAY25.03.3 1 Floor 1
4 10410170 B2 M16 x55  Bolt M16 x55 4
5 10440119 HE 16 Washer 16 4
6 10440002 #E 16 Washer 16 8
7 10430007 25 M16 Nut M16 4
8 10410019 $2# M16 x45  Bolt M16 x45 4
9 QY65K.03 -3 HAR £ Floor Mat 1
10 | QY16K.03.1.19 | #5445 Control - box 1
11 | 10430001 25 M8 Nut M8 8
12 | 10440062 HE 8 Washer 8 16
13 | 10440001 HE 8 Washer 8 8
14 | 10410013 124 M8 x30 Bolt M8 x 30 8
15 | 11210190 E R Seat 1

«28 .




QY65K.11.1 #:4 =W Operating Cabs Electric System

1 2 3 4 5 6 7 12 13 14 15 16 17 18 19

el il

g L |
NN I

il

|| L

insmnll

ST

___{/ T IE

A

\14 15 16

.29 .




QY65K.11.1 #HPEHS  Operating Cabs Electric System
55 No. & Code No. £ W Parts name & Q,ty | %1 Remarks
1 QY65K.11.1.2 WEZ Py Contol box assembly 1
2 10210111 BRA Displayer 1
3 10440183 #hpE 3 Washer 3 6
4 | 10420326 45T M3 x15  Screw M3 x15 6
5 | 10440022 #hE 6 Washer 6 16
6 | 10430009 25 M6 Nut M6 12
7 | 10410001 24 M6x12  Bolt M6 x12 4
8 QY65K.11.1.1 B TR Operating cabs wiers 1
9 |20240056 BB % Push switch 1
10 | 10230045 EE AL Plg 1
11 | 10200086 ® 4T Lamp 1
12 QY65K.11.1 -6 YA 1 Control instruction | 1
13 | QY65K.11.1.7 A Right control assembly 1
14 | 10230019 %ff‘ﬁ%ﬁ**f’ The jacket of plug 3 ()
15 | 10440112 H$E 5 Washer 5 16
16 | 10420255 R M5x12  Bolt M5 x12 16
17 10210106 F5EFR 485 FEH, Moment limiter body 1
18 10410122 A M6 x40 Bolt M6 x40 4
19 | 10440021 H#H 6 Washer 6 | 16
20 | QY65K.11.1.8 et ae Left control assembly 1
21 QY65K.11.1 -9 B I Control instruction II 1
22 | QY65K.11.1.3 BHREE Control plate support 1
23 - | QY65K.11.1.4A ol Control plate assembly 1
24 10240095 padisTens Fuse box assembly 1
25 | QY65K.11.1-5 Y 25 38 Fuse assembly Instruc- 1
26 QY65K.11.1 ~10 KAIT 4 Working lamp support 1
28 | 10230098 RT3 e Columniform jack 2 gg%iﬁ%

.30 -




QY65K.11.1 #4\EHSR  Operating Cabs Electric System

F5 No. {5 Code No. & Parts name & Q,ty | & Remarks
29 | 10200021 * 4T Working lamp 1 g%@f%
30 | 10230047 gﬁ‘géﬁ%ﬁ’ The jacket of plug 2 €
31 | 10410374 24 M6 x16  Bolt M6 x 16 8
32 | 10230031 ERALR S Sheet plug 6 %E%ZE\%

.31 -




QY65K.11.2 #:&H S, Tum Table Appliance

9 10 1112

$32 .




QY65K.11.2 #4514 Turn Table Appliance

5 No. {5 Code No. £ Parts name BE Q,ty | &1 Remarks
1 | 10200021 x4 Working lamp 1 gfg%&ig
2 | QY6SK.11.1-10 | HohTc4e Working lamp support 1
3 10410374 B2 M6 x 16 Bolt M6 x 16 6
4 | 10430009 24 M6 Nut M6 6
5| 10440022 148 6 Washer 6 8
6 | 10440021 8 6 Washer 6 8
7 | 30249014 24 L=10m  Wire L=10m 1
8 | 30249130 BRER Plastic sleeve L =4m 1
9 10200162 VAN Electric horn 1 v RAN: T AYA
10 | 10230061 FRAFHEMEEIE  Sheet jack 1 gzéf\%
11| 10230060 FrRFEHELSE The jacket of sheet jeak 1 g‘gg%iﬁ%
12 | 30249122 PP L=20 Sleeve L =20 6
13 | QY65K.11.2.2A | %644k Turn table wires 1
14 | 10230096 BRI Columniform plug 20 gg%ﬁf%
15 10230093 gﬁﬂ%ﬁ%ﬁ:f)ﬁ g}:leg jeaket of columniform 20 %’g %é%%
16 | 10230040 BRARABEL  Sheet plug 6 gg&%ﬁg%
17 11211006 oW Clip strip 50
18 | QY6SK.11.2.1A" | #tgreascyppm o '2ble appliance wel- 1
19 | 10230007 BRI Tubular terminal 15
20 | 10230045 WiEAHL  Double plug 12 %%%if\%
21 | 30249091 =g Cable L=3m 1
22 | 10200075 RIEAT Outline lamp 2 gﬁ%ﬁﬁ%
23 | 10410339 4% M5x30  Bolt M5 x30 4
24| 10440133 9 5 Washer 5 4
25 10420222 $24T M6 x 10 Screw M6 x 10 2
2% | QYI6K.11.6 -2 | RERAT %48 Outline lamp support 2

.33.




QY65K.11.3 BEEEHS, Boom Electriec System

¢t 1€ 0€ 6¢ 8¢ /¢

0¢ e ¢c¢

.34 -



QY65K.11.3 EEHEHS  Boom Electric System

K5 No. | {5 Code No. 2 W Parts name ¥& Q,ty | & Remarks
1 | 10240038 BERMIFE  Heigh limit switch 1 HAREE
2 | 10440006 5 10 Washer 10 1
3 | 10440009 8 10 Washer 10 1
4 | 10430004 425 M10 Nut M10 1
5 | 11210952 HUEERE L=15  Sleeve L=15m 8
6 | 10230096 IR T 4 Columniform jack 10 gg%ﬁg%
7 | 10230008 B R T4 3 Columniform plug 12 gg%ﬁﬁ%
s | 1023000 R Eéi jacket of colummniform | 1o %TE%ZE\%
9 10230093 S s ';I)'I}:fg jacket of columniform 12 gg%g%
10 | QY6SK.11.1-10 | FdTsese Working lamp support 1
11 30249130 ¥VREE L=2m  Sleeve L=2m 1
12 | 10200021 * 4T Big lamp 1 @gﬁﬁgﬁ .
13 | 10210025 K SRS  Length and angle sensor 1 ?%r%ﬁgg
4 | QYSK.11.3.4 | EEEEH Binded wires 1
15 | 11211006 How Clip strip 30
16 | QY6SK.11.3.3A | EEWrampE Sogm clectric system wel 1
17 12110280 L5 Wheel wire control 1
18 | QY65K.11.3 ~10 | MT ¥ Working lamp support 1
19 | 10200146 ) Small lamp 2
20 | QY65K.11.3-5 | &% Wire support 1
21 | QY65K.11.3 -6 | %4 Wire support 2
2 | QV6SK.11.3-7 | &%am Wire support 1
23 | QY6SK.11.3-1 | Rkt Post 1
24 QY65K.11.3 11 | BT Caution lamp support 1
25 | 20200018 BRAT Caution lamp 1 %ﬂﬁﬁ%% /A\%
26 | 10230040 FIBFLREEL A Sheet plug 6 %E%??ﬁ% |
27 | 10430002 R M5 Nut M5 1
28 | 10440133 48 5 Washer 5 1

.35 .




QY65K.11.3 EEHEHS Boom Electric System

F5 No.| fRE Code No. & W Parts name & Q,ty | #%1F Remarks
29 10430009 B2 M6 x 16 Bolt M6 x16 8
30 10440021 I8 6 Washer 6 8
31 10440022 i 6 Washer 6 9
32 10420222 HRET M6 x 10 Screw M6 x 10 1

. 36 -




QY35K.11.3B EIEHS The Jib Boom Electric System

13 14 15 16

11 12

o]

<37 .




QY35K.11.3B BIEH4, The Jib Boom Electric System

5 No. | ft%8 Code No. % R Parts name 8 Q,ty | %% Remarks
1 QY35K.11.3.2A | BRI Jib boom binded wire I 1
2 QY35K.11.3.1 | BRI I Jib boom binded wire I 1
3 | 11412226 5O Ring 1 | I
4 | 10430004 $24 M10 Nut M10 1
5 | 10440006 8 10 Washer 10 1
6 | 10440009 18 10 Washer 10 1
7 | 10240038 FRRIFF(PAT)  Switch(PAT) 1 BRRIE
8 | 10260163 LU L=3000 Siecie lube 1 FAFBLR
9 | 11210123 AW Clip strip 10
10 | QY35K.11.3.3 gg%ﬁﬁfﬁ# Jib boom clectic sysfad 1
11 | 10230096 BT 45 3k Columniform plug 3 gg%ﬁg%
2 | 10230093 g&ﬁ%ﬁ&#})ﬁ gﬁfg jacket of columniform | %E?éii;'%
13 20200018 BRAT Caution lamp |
14 | 10430002 82 MS Nut M5 2
15 | 10440133 #4H 5 Washer 5 1
16 | 10230040 BFALRBERF  Sheet plug 1 gg%fg%

« 38 .‘




QY35K.11.4A E¥iig4#HS  Boom End Single Pulley Electric System

<39 .




QY35K.11.4A fEygiE% . Boom End Single Pulley Electric System

£ No. | /45 Code No. £ W Parts name BE Q,ty | &51E Remarks
EEIERE A Boom end single pulley electric
1 QY35K.11.4.1 BE system welded construction 1
2 30249014 22 L=Im Wire L=1m 1
— ) W R
3 10230096 Rk Columniform plug 4 e B /XA
; . . FIRE AR
4 10230098 B4 B Columniform jack 4 B G/
5 10230094 RATEAEREIE  The jacket of columniform jack 4 %E%iﬁ%
6 10230093 RATEHELPE  The jacket of columniform plug 4 g%ég{%

.40 -




QY65K.13A LHEWIEATE Disposal of Hydraulic Pipeline

8 ®E \.mv 8ch ObL 62

05 & ¢trSa

6y 8y v 9v Gv 8l €
O v ¢l ¢ oe ce ev It

—— N N N,

8c & Pt €2 9l

omwmﬁmwwmv Wwop/cele e 82| L

4

0E 6 2 G e S e
20 6 8 ZI 9 9

J

.41 -



QY65K.13A FHZHEWEME Disposal of Hydraulic Pipeline

1253

k_\vm@&om%ommmﬁ €8 ovl (08 SWeL 8.ZL 9L
Il\(ll\(ll\

S8 ¥8 SOV €929 9 S/ 8 I8 EY

ol W
eHh e/ v 5 ¢ v € 9 0L 69

.42 .



QY65K.13A FH YK Disposal of Hydraulic Pipeline

F5 No. &5 Code No. & Parts name & Q,ty | &5 Remarks
1 20100178 75 R 45 1 Balance valve 1
2 10420050 BEET M10 x100  Screw M10 x 100 4
3 10440006 #E 10 Washer 10 20
4 20120867 Ak Flange coupling 2 Parker
5 | 20120606 Bk Blanking end 2 Parker
6 20120490 Bk Pipe coupling 9 Parker
7 10122836 Bk Hose coupling 1
8 10122225 WS Tube 1
9 10122224 WHgEE Tube 1
10 20120460 Bk Pipe coupling 1 Parker
11 |20120511 Bk Pipe coupling 1 Parker
12 20120007 Bk Pipe coupling 2 Parker
13 10122837 BEEL Hose coupling 1
14 10122838 Wi E Tube 1
15 10122839 L Hose coupling 1
16 20100269 B i i Cycle cushioning 1
17 10420416 BBET M8 %95 Screw M8 %95 ]
18 10440001 $#pE 8 Washer 8 12
19 20120678 ¥ sk Blanking end 2 Parker
20 20120044 i=§:55 Pipe coupling 2 Parker
21 20120025 Bk Pipe coupling 1 Parker
22 20120438 Tk Pipe coupling 1 Parker
23 10122233 BB Hose coupling 1
24 10124175 r&icg: 8 Hose coupling 2
25 20121688 B ESHEREL  High press coupling 2 Parker
26 20120059 Bk Pipe coupling 2 Parker
27 10122840 i E=2:5S Hose coupling 1
28 20120544 Bk Pipe coupling 9 Parker

- 43 -




QY65K.13A LtHEWHEAM Disposal of Hydraulic Pipeline

75 No. | 5 Code No. & Parts name & Q,ty | £+ Remarks

29 10122841 BeEHEL Hose coupling 1

30 20120458 ARk Right angle coupling 4 Parker
31 10122259 Bk Hose coupling 1

32 | 10100240 P Balance valve 2

33 10410038 1248 M10 x 30 Bolt M10 %30 8

34 10100231 P Radiator 1

35  |20120538 7R Nut 24 Parker
36 10210085 £ E Cutting ring 24 Parker
37 10430296 LS 5 Nut 4 Parker
38 10124141 b =y Flange assemble 2

39 10210084 £ E= Cutting ring 4 Parker
40 20121016 Bk Pipe coupling 1 parker
41 20121754 ARF e Reducing connection 1 Parker
42 20121757 ARl Reducing connection 1 Parker
43 20121005 sk Pipe coupling 3 Parker
44 20120029 =iEBk Trifurcate connection 1 Parker
45 20120997 ik Pipe coupling 6 Parker
46 20120997 Bl Pipe coupling 1 Parker
47 20121696 ZiEEsk Trifurcate connection 1 Parker
48 10410026 2 M8 x 16 Bolt M8 x 16 4

49 20100059 B2y Contral valve 1 Bucher
50 20120007 Bk Pipe coupling 1 Parker
51 20121758 ZaEEEsk Trifurcate connection 1 Parker
52 20120028 ik Pipe coupling 1 Parker
53 10420005 24T M10 x25 Screw M10 x 25 8

54 20130003 OJEH 47.22 x3.53 O -Ring 47.22 x3.53 1 Parker
55 20120070 Bk Right angle coupling 2 Parker
56 20120840 el Pipe coupling 1 Parker

- 44 -



QY65K. 13A  FHEWIEGE

Disposal of Hydraulic Pipeline

F5 No. | 5 Code No. 2 Parts name W& Q,ty | 47+ Remarks
57 20100309 BHEANR Check valve 1 Parker
58 20120930 Tk Pipe coupling 1 Parker
59 10122842 WIB Tube 2
60 | 10122393 WRRHE Tube 1
61 20100384 T g Control valve by foot 1
62 10410125 1Z2# M6 x 30 Bolt M6 x 30 5
63 10440022 #JE 6 Washer 6 5
64 10430009 $2HE M6 Nut M6 5
65 20121083 =@k Trifurcate connection 3 Parker
66 20120486 ik Pipe coupling 1 Parker
67 | 10240147 EAIFR Pressure switch 1
68 10122843 WIg A Tube 1
69 | 10122844 gL Hose coupling 1
70 20120939 Eik Pipe coupling 1 Parker
71 10122845 BB Bk Hose coupling 1
72 |20121423 H2Esk SAE connection 1 Parker
73 10122846 B Bk Hose coupling 1
74 20130002 OJZFE 28.17 x3.53 O -Ring 28.17 x3.53 1 Parker
75 20120455 Bk Pipe coupling 1 Parker
76 10122847 kg8 Hose coupling 1
77 | 10122848 g Hose coupling 1
78 10122849 L. Hose coupling 1
79 10122235 &g 28 Hose coupling 1
80 20121577 =k Trifurcate connection 3 Parker
81 20121679 =ik Trifurcate connection 1 Parker
82 10122850 WEgEKE Tube 1
83 | 10122851 WIEEKE Tube 1
84 20260012 B Electriomagnetic valve 1

. 45




QY65K.13A  LEHEWIEAME Disposal of Hydraulic Pipeline

FS No. | 5 Code No. 2 W Parts name BE Q,ty | £ Remarks
85 | 11411032 E Motherboard 1
86 | 10430297 2 8 Nut 10
87 | 10123797 £ % Cutting ring 10
88 10122852 Bk Hose coupling 1
89 | 10100652 24 AR Control valve 1
90 | 10430005 $ERE M12 Nut MI12 4
91 | 10420087 $B4T M12 x25 Screw MI12 x25 4
92 | 10440010 g 12 Washer 12 4
93 | 10122853 MRS Tube 2
94 | 11210791 s ok Pipe clip 1
95 | 11211031 84, L =100 Track L =100 2
96 | 10122265 BBk Hose coupling 1
97 | 10120742 BeE Bk Hose coupling 1
98 | 20120473 g 8 Nut 2 Parker
99 20120445 +* £ Cutting ring 2 Parker
100 | 10430166 - Nut 10 Parker
101 | 10122263 Bk Hose coupling 1
102 10122236 Bk Hose coupling 1
103 | 10122857 gk Hose coupling 1
104 | 10122858 g Hose coupling 1
105 | 11210788 % * Pipe clip 1
106 | 20120698 EFW Left handle 1
107 | 20120698 HFW Right handle 1
108 | 10120845 &85k GI0/GL/4”  Pipe coupling G10/G1/4” 1
109 | 10440016 414 HE 14 Washer 14 1
110 | 20120549 BHk Pipe coupling 1 Parker
111 | 20120009 sk fk Fitting 1 Parker
112 | 20120505 USR5S Pressure test coupling 1 Parker

. 46 -




QY65K. 13A %A% Disposal of Hydraulic Pipeline

52 No. %% Code- No. & Parts name ¥E Q,ty | £ Remarks
113 | 20120474 sk Pipe coupling 1 Parker
114 | QY65K.13 -1 T4 $25x3  Seamless tube ¢25 x3 1
115 | QY65K.13.2A EFE R B Cycle valve assemble 1
116 | QY35K.13.2.3A | MAsk4 Radiator bracket 1
117 | 10123796 + £ Cutting ring 10 Parker
118 | QY65K.13 -3 ToHEE $30 x3  Seamless tube $p30 x3 1
119 | QY65K.13 -4 FThe® 15%x2  Seamless tube $15 x2 1
120 | QY65K.13 -5 FLE% $30 x3  Seamless tube $30 x3 1
121 | QY65K.13 -6 T 8 x1.5 Seamless tube $8 x 1.5 1
122 | QY65K.13.7 wo Valve bracket 2
123 | QY65K.13 -26A | 2FP4E%E%E  Lifting balance valve 1
124 | QY65K.13 -8 FTae® 15x2  Seamless tube $15 x2 1
125 | QY65K.13 -9 TeEE 8 x1.5 Seamless tube $8 x1.5 1
126 | QY65K.13-10 T4 8 x1.5 Seamless tube 8 x1.5 1
127 | QY65K.13-11 ‘| JTG4%% ¢8x1.5 Seamless tube ¢8 x1.5 1
128 | QY65K.13 -12 F48% ¢$8 x1.5 Seamless tube $8 x1.5 1
129 | QY65K.13 -13 FEE 8 x1.5 Seamless tube $8 x1.5 1
130 | QY65K.13 - 14 T4 $30 x3  Seamless tube 30 x3 1
131 | QY65K.13~15 F4E% ¢$8 x1.5 Seamless tube ¢p8 x1.5 1
132 | QY65K.13 -16 F4%E $8 x1.5 Seamless tube 8 x 1.5 1
133 | QY65K.13-17 | 48 ¢8x1.5 Seamless tube ¢8 x1.5 1
134 | QY65K.13 -21 FT4EE 8 x1.5 Seamless tube ¢p8 x 1.5 1
135 | QY65K.13 -22 Tl $8 x1.5 Seamless tube ¢p8 x 1.5 1
136 | QY65K.13-23 TokEE $8 x1.5 Seamless tube $p8 x 1.5 1
137 | QY65K.13 -24 F4E% $15x2  Seamless tube P15 x2 1
138 | QY65K.13 -25 T4 $15x2  Seamless tube $15 x2 1
139 | QY65K.13 -27 T $30 x3  Seamless tube $30 x 3 1
140 | QY65K. FThe &30 x3  Seamless tube $30 x3 1

13 -28

<47 -




QY65K.13A LFHEWMEME

Disposal of Hydraulic Pipeline

F5 No.| {5 Code No. & Parts name WE Q,ty | &% Remarks
141 | QY65K.13 -18 rhgpmmy ol - chamel vabe )
142 | QY65K.13.29 FIREHE DR Main valve assembled 1
143 | QY65K.13.19 EIHETE 0il collecting tube 1
144 | QY65K.13 -36 %o Flange 1
145 | QY65K.13.30 TR Leal oil collecting tube 1
146 | QY65K.13 -31 TR $10 1.5 Seamless tube $10x1.5 i
147 | QY65K. 13 -20 1 i PR 2 pleotromagnetic  valve |
148 | QY65K.13 -32 TR 15 x2 Seamless tube $15 x2 1
149 | QY65K. 13.33 SRS pndition velve assam- 1
150 | QY65K.13 -34 THEE HI0x1.5 Seamless tube $p10.x1.5 1
151 | QY65K.13 -35 Gl ! Bracket 1
152 | QYI6K.13.2.17 -1A | #skik Fitting 1

. 48 -




QY65K.05 54 Rotation table

7y
EO)| [\

L

. 49 .




QY65K. 05 £ Rotation table

FFE No. | 2 Code No. & &  Pants name ¥ Q,ty | &1 Remarks
1 QY65K. 05. 1 BE s Rotation structure 1

2 | QY50K.05 -3 7 Shaft 2

3 QY50K.05 -5 E H Clamp 2

4 |10410324 §24% M20 x40  Bolt M20 x40 3

5 10440015 #HhiE 20 Washer 20 3

6 | QY65K.05 -2 i Shaft 1

7 QY50K.05 -6 E & Clamp 1

8 QY50K. 05.2A O ~ Pin 1

- 50 -




QY65K.06 [ Slewing Bearing

AN

.51




QY65K.06 [E¥s7#K Slewing Bearing

5 No. S Code No. 2 m Parts name & Q,ty | % E Remarks
1 QY65K.06 -1 L Bolt 48
2 QY65K.06 -2 L Bolt 48
3 11411088 [B15% 30K Slewing bearing 1

.52 .




QY65K.07 [#HIH Slewing Movement

.53 .




QY65K.07 . [HE%H#4 Slewing Movement

& No. &S Code No. % R Parts name & Q,ty | & Remarks
1 QY50K.07.1 [iEiaL i Protection plate 1
2 10420004 2k M12 x25  Bolt M12 x25 3 D. Zn
3 10440010 | HE 12 | Washer 12 27
4 10440012 HE 12 Washer 12 3 D.Zn
5 10410510 24 M12 x45  Bolt M12 x45 3 D.Zn
6 | 10310006 BET Rk Slewing reducer 1 %E%&égg
7 10410058 24 M10 x35  Bolt M10 x 35 4 D.Zn
8 10440006 H#i[E 10 Washer 10 4
9 10100023 g 3k Motor 1
10 | 10410025 24 M12 x60  Bolt M12 x 60 21 D.Zn

©54-.




QY65K.08 EF#IH# Lifting Movement

.55




QY65K.08 jEFIHLf Lifting Movement

B

18

19 20

24

27

.56 -




QY65K.08 AL Lifting movement

5 No. {25 Code No. DA S Parts name & Q,ty | %1F Remarks
1 10410058 2 M10 x35 Bolt M10 x 35 12
2 10440006 H#E 10 Washer 10 12
3 10430001 2R M8 Nut M8 8
4 10410013 124 M8 x30 Bolt M8 x30 8
5 10440010 #iE 8 Washer 8 8
6 10410374 B2 M6 x 16 Bolt M6 x 16 6
7 10440022 #E 6 Washer 6 6
8 10420087 LT M12 x28 Screw M12 x28 16
9 10440010 ] 12 Washer 12 16
10 | 10810032 T Counter 2
11 QY65K.08.1 B E Protecting plate 1
12 10310376 HHEE Winch reducer 1
13 QY65K.08.2 Bh{rE Protecting plate 1
14 | 10130367 l60x2.65A 1603 65 !
15 20100221 RS Motor 1
16 QY65K.08. 4 BiihE Protecting plate 1
17 10310377 R Winch reduder 1
18 QY65K.08.3 B = Protecting plate 1
19 | 10130248 OB O - ring 140 x 2. 65A 1
20 20100401 Wi Rk Motor 1
21 QY35K.08.3 E#2R Wirerope presser 1
22 10410817 24 M16 x90 Bolt M16 x 90 18
23 10440002 #HE 16 Washer 16 26
24 QY65K. 08.5 %4 Wirerope presser 1
25 10410470 124 M20 x55 Bolt M20 x 55 16
26 | 10440015 #1E 20 Washer 20 16
27 10410006 124 M16 x35 Bolt M16 x 35 8

« 57




QY16K.09A [ 7#e4h Oil Valve Control

11

14

17 16 15

18

.58 .




QY16K.09A i 1#:4\ Oil Valve Control

FF5 No. %8 Code No. & W Parts name. BE Q,ty |51 Remarks
1 10410013 24 M8 x 30 Bolt M8 x 30 8
2 10430001 i M8 Nut M8 8
3 10440001 HE 8 Washer 8 8
4 QY16K 09_1 AR 8 R Treadboard 1
5 10440062 #E 8 Washer 8 4
6 QY16K_09 -2A AE3HR Left bracket 1
7 QY16K_09 —-8A AXE Right bracket 1
8 QY16K_09 - 3A | EEskiEg Connection bolt 1
9 QY16K_09_4 Bk Connection 1
10 | 10440037 H#E 18 Washer 18 2
11 | 11210218 W4 &10 ~ 16 fgi’éefif,ﬁ 6}‘0"1’ 2 000
12 | 11410540 WA Oil cup 1 YB -1
13 | QY16K_09 -5A fli%% ?,’fégi“z pipe 1
14 | QY16K_09 -6A I §6 x0.75 igpg‘f){ pipe 1
15 | QY16K_09 -7A Bk Connection 1
16 | 10430074 1% A6 Nut A6 2 N
17 | 10120385 HE6 Pipe covering 6 2
18 | 10440017 HE 12 Washer 12 2
19 | 10100568 BABREE Clutch pump 1 652C - 160
20 | 10410072 i2# M10x70  Bolt M10 x70 2
21 | 10430004 24 M10 Nut M10 2
22 | 10440006 H#E 10 Washer 10 2

.59 .




QYS0K.14C ElgERE Jib

] S
= BN S

Clo

(o] o C

C.
T

e A A

o AN

KA IXT

Y
.
W4 w7 4 v
—

e

S

B o
- ’ (3 = =i
i

M

\

Wb

gy

K
ik B

R ”-‘

> ¢

& )

rf;‘ N R

4 )

NS

¢

VAN

' v:" fl

) |l
&by X g
138 . 8
780 N1 .
‘§
<§>

T i
[\ Tn
4 [
i n
g
4

<60 -




QY50K. 14C EFiZEE Jib

c-C
A-A 1:5
e 25,
23 45 i
e = —— = I
|| |
{ 1
t
/ — = 18 19 2021 22 23

E-E
1:5
25 26 2526 2627 28 2983031




QY50K. 14C glEE® Jib

F5 No. &5 Code No. A ﬁ( Parts name. ¥E Q,ty | #E Remarks
1 | QY35K.14.1B BUEER AR Jib assembly 1
2 | 10410810 #24 M18 x140  Bolt MI8 x 140 6 D.Zn
3 | 10430029 425} M18 Nut M18 6 D.Zn
4 | QY16K.14.3 8 B Pin shaft 1
5 | QYI6K.1-2 * F Clip 1
6 | 10410082 §2# M20 x50  Bolt M20 x50 9 D. Zn
7 | 10440015 8 20 Washer 20 8
8 | 10440121 B 20 Washer 20 8 D.Zn
9. | QY35K.14 -4B #moH] Gasket 4
10 | QYS0K.14.1 * & Support shelf 2
11 | 10430008 $28 M20 Nut M20 1 D.Zn
12 QY35K. 14.6C x &I Support shelf [ 1
13 | QY35K.14 -18B JRE Mat 3
14 QY35K. 14 - 19B IR Mat, 6
15 | QY35K.14 -20B AR Mat 3
16 |QY35K.14-7B H Plate 1
17 | QY50K.14.2B ¥ & Support shelf 1
18 QY35K.14.11A SR Support shelf Tl 1
19 10410021 84 M16 x50  Bolt M16 x50 4 D. Zn
20 | 10440002 1 16 . Washer 16 4
21 | 10440005 #H 16 Washer 16 4 D. Zn
22 QY35K.14 - 12A X AER Support plate 1
23 QY35K.14 -8B AR Tread plate 2
24 | QYI6K.14.8 =Yt Rope. guide 1
25 | QY35K.14-2A & Pin 2
26 | QYS0K.02.5-3 |¥& F Clip 3
27 | QY35K.14-3A £ Pin 1
28 | 10410058 424 M10 x35  Bolt M10 x35 2 D.Zn
29 | 10430004 428 M10 Nut M10 2 D.Zn
30 | 10810006 #E 10 Washer 10 2
31 | 10440009 #E 10 Washer 10 2 D.Zn

N
[ 8]




QAYS0 .18

BEIRH g5  Boom Cap Single Pulley

.63 -




QAYS0 .18 EIHIE%  Boom Cap Single Pulley
F& No. 85 Code No. %W Parts name ¥E Q,ty | &7 Remarks
1 QY35K.02.4.8 -1 | ¥ # Pulley 1
2 10510055 ik 6217 - Z Bearing 6217 - Z 2
3 10450058 P4 150 Ring 150 1
4 10810006 AR M10 X1 0il cup M10 x 1 1
5 10470141 24 B20 x 95 Pin B20 x 95 2
6 QY16K.02.3 -3 By Spring pin 2
7 QAY50.18.1 RN Pulley support 1
8 QAY50.18 -2 mOE Sleeve 2
9 QY35K.18.1-2 PR Retaining plate 2
10 | QAY50.18 -3 R Pulley shaft 1
11 10440022 #E 6 Washer 6 6
12 10410374 242 M6 x 16 Bolt M6 x 16 6
13 | QYI6K.14.1-14A | F Clip 2
14 | QY35K.18.2 W w Pin shaft 2

.64 -



QY65K .20 F4#§E Balance

KK e e e

<65 -




QY65K .20 F#5E Balance

FE No. &5 Code No. 2 W Parts name & Q,ty | &1k Remarks

1 QY65K.2011 _t1 FiE Base balance 1

2 | Qve5K.201.2 B E Sub - balance 1 Oph%l%a .

3 | 10410704 1242 M36 x340  Bolt M36 x340 6 D.Zn

4 | 10440040 /8] 36 Washer 36 12 D.Zn

5 | 10430075 1243 M36 Nut M36 6 D. Zn

6 | 10430124 427 M36 Nut M36 6 D.Zn

- 66




QY65K .2011.2 HIALE Jib Balance

o <] o] o ]

OO AE AN AN OSSN

FENO AN

. 67 -



QY65K .2011.2 H|ECE Jib Balance
B8 No. | {8E Code No. & Parts name B& Q,ty | &k Remarks
1 QY50K.2001.2 -1 | FREfk Balance 1
2 10410726 248 M36 x 360 Bolt M36 x 360 4 D.Zn
3 10430075 25 M36 Nut M36 4 D.Zn
4 10440040 HuE 36 Washer 36 4 D.Zn
5 10440070 1 36 Washer 36 4 D.Zn

. 68 -




QY35K .20 EI#£E4H Sub - hook

I IISIY

89

. 69 -




QY35K .29 Eif2&E4  Sub -hook
FE No.| 485 Code No. & Parts name ¥ Q,ty | 1 Remarks
1 QY16K.29 -1 [ " Hook 1
2 10410090 24 M16 x 80 Bolt M16 x 80 6
3 QY16K.29 -4 B OB Cross beam 1
4 10510067 & 51208 Bearing 51208 1
5 QY16K.29 -5 [ Nut 1
6 QY35K.29 -2 % K Basic seat 1
7 QY35K.29 -3 FoE R Counterweight 1
8 QY16K.29 -2 POm Retaining plate 1
9 QY16K.29 -3 G Spring 1

<70 -




QY65K .34 HKEREH Mid Boom Hook -

9
NA A 8
7
.
> 6
7
_ :
\ 4
3

<71 -




QY65K .34 HKEFHEESH Mid Boom Hook

£ No. &5 Code No. % Parts name BE Q,ty | %1% Remarks
1 QY16K.01 -1 R Retaining plate 1
2 QY16K.01 -2 G Spring 1
3 QY65K.34 ~1 B OB Cross beam 1
4 10510093 B 51317 Bearing 51317 1
5 10510093 AR M8 x 1 0il cup M8 x1 1
6 QY16K.01 -6 R 4Z £} Round nut 1
7 10410043 82 M12 %35 Bolt M12 x 35 1
8 10440010 $#H 12 Washer 12 1
9 QY65K.01.8 T B Pulley 3
10 QY65K.01 -7 R = Sleeve 4
11 QY65K.34 -2 Wl Pulley shaft 1
12 10410058 ¥4 M10 x35 Bolt M10 x 35 4
13 QY65K.34 -3 AR Right Retaining plate 1
14 QY65K.34 -5 AR Right stand plate 1
15 QY65K.34 -6 SR Left stand plate 1

<72 -




QY65K.90.1 F4HEKE Steel Cable & Ringing

<73 -

AN




QY65K.90.1 F 4 A Steel Cable & Ringing
F5 No. | & Code No. & Parts name BE Q,ty | &1 Remarks
1 QY65K.90.1 -3 | a4 Steel cablep 1
2 11411824 #Je 20 Clamp 20 1
3 10470020 3.2 x30 Pin 3.2 x30 1
4 10470138 4 8 x 60 Pin 8 x 60 1
5 QY65K.90.1-1 |44 #h Pin shaft 1
6 QY65K.90.1 -2 | £ Washer 1
7 QY65K.90.1-4 | #E Jacketing 1
8 QY65K.90.1-5 |# Cleat 1

.74 -



QY50K . 90.2

Bl4JZ& B Steel Cable &Ringing

b
|
\ |
\\

BN

<75 .




QY50K .90.2  RlI44FE Steel Cable &Ringing
F5 No.| {t& Code No. % W Parts name ¥E Q,ty | 1% Remarks
1 QY35K.90.1-1 |# = Jacketing 1
2 QY35K.90.1 -2 | #& Cleat 1
3 QY50K.90.2 -1 | éH& Steel cable 1
4 11411824 e 18 Clamp 18 1
5 10470020 443.2x30 Pin 3.2 x30 1
6 10470138 54 8 x60 Pin 8 x 60 1
7 10471066 5%l B36 x85 Shaft B36 x 85 1
8 10440040 #E 36 Washer 36 1

<76 -










